FOR CONSTANT SPEED CONTROL (CSCTH

e
il
A

29 e
) -8
r 31 JGZ-\@
=3 PR ' /59 Ea
@'Ag“—c?a e | T B~
é/fsg_-:".'-i ] %‘:%é e
@_i.‘gr g—@ R | S {
a3 1| . ?::,_5253\9
- ; 5l
i = N2
— Lp sl.;pcnon - Haat T i’;‘m P DACHARGE






COMPRESSOR REPLACEMENT

COMPRESSOR REPLACEMENT

PARTS PARTS
mem | PRAT DESCRIPTION Qry | | mEm ol DESCRIPTION QTy
1 RL1842 | Spring, Unloader 15/64”0D x 3/16”LG 1 56 CC1384 Spring, Valve 2
2 | VV1202 | Ball, %" dia. 1 57 | CC1321 Seat, Valve, Suction 1
3 | CBA975 | Gasket, Unloader, .032 thk. 1 58 | CC1385 | Backstop, Valve H.P.D. 1
4 | CBA971 | Assy, Cylinder, Unloader (By Pass) 1 59 | VH20E Nut, Self Locking, %4"-28NF 2
5 | CBA973 | Cylinder, 7/8"Dia x 2 5/8” Lg 1 60 | CC1328 Sleeve, Valve, Hold Down 1
6 | CBA976 | Spring, 9/16” OD x .054Dia wire 1 7/16 Lg. 1 61 CC1326 | Sleeve, Valve, Hold Down 1
7 CBA972 | Piston, 5/8"0OD x 7/16” ID x 3/32"Thk. 1 62 CC1327 Cap, Valve, Hold Down 2
8 VB407 O-Ring, 5/8’0D x 7/16” ID x 3/32"Thk. 2 63 VB907 Gasket, Plug, Valve H.P. 2
9 | CB6138 | Locknut, 1 1/8" Hex x 1 1/8” Lg. 2 64 | CC1329 Plug, Valve H.P. 2
10 | CBA924 | Cap, 1 1/8" Hex x 1 1/8" Lg 2 65 | CC1313 | Gasket Head Cylinder 1
11 | VA15BCE | Elbow, Compr Tube (Complete) %" MPT x ¥’OD 1 66 VA739 Conn. Comprs. Complete w/ Sleeve and Nut 1
12 | OFB292 | Tube, Incl. %" OD Copper 1 67 | CC1371 Tube Copper 3/16” OD x 14’Lg | 1
13 | VA729 Tee, Va" T x " T x V4" MPT Branch 1 68 VH12MK | HHCS, 7/16™-14 x 1 V4" Lg, Gr. 5 6
14 | CBA959 | Assembly, Unloader L.P.S. 1 69 | CC1302 | Cylinder 1
15 | CBA960 | Piston Unloader 5/8” Dia x 2" Lg. 1 70 | CC1356 Set, Rings, Piston L.P.Std. 1
16 | CBA961 | Cylinder Unloader, 7/8” Dia. X 2" Lg. 1 71 CC1356-010 | Set, Rings, Piston L.P..010 Oversized 1
17 | CC1343 | Plug Valve, Hold Down, L.P.S. (APU) 1 72 | cc1356-030 | Set, Rings, Piston L.P..030 Oversized 1
18 | CC1341 | Cap, Valve, Hold Down L.P.S. (APU) 1 73 CC1357 Set, Rings, Piston H.P.Std. 1
19 | CBA930 | Fork, Unloader, Valve L.P.S. 1 74 | cc1357-010 | Set, Rings, Piston H.P..010 Oversized 1
20 | CBA952 | Spring, Unloader, Valve, L.P.S. 1 75 | €C1357-030 | Set, Rings, Piston H.P..030 Oversized 1
21 | CC1342 | Plug, Valve L.P.S. 1 76 | CC1304 Piston, L.P. Std. 1
22 | RK2063 | Nuts, Stud 3/8”-16 UNC, 9/16” x 7/8” Lg. 3 77 | cc1304-010 | Piston, L.P..010 Oversized 1
23 Not Required 4 78 €C1304-030 | Piston, L.P. .030 Oversized 1
24 | VH1225 | Washer, Copper 25/64” x 9/16” x .051Thk. 1 79 CcC1308 Pin Piston L.P. 1
25 | CC1346 | Plug, Valve L.P.D. 2 80 | VH25FD | Pin, Roll 3/16” x 2" 2
26 | CC1345 | Cap, Valve Hold Down L.P. 1 81 CC1305 Piston, H.P. Std. 1
27 | CC1340 | Sleeve, Valve Hold Down L.P.S. 1 82 cc1305-010 | Piston, H.P. .010 Oversized 1
28 | CC1354 | Gasket, Valve, Plug, L.P.D. 1 83 €C1305-030 | Piston, H.P. .030 Oversized 1
29 | CC1344 | Sleeve, Valve Hold Down, L.P.D. 1 84 | CC1309 Pin Piston H.P. 1
30 | CC1337 | Assembly, Valve L.P.D. 2 85 | VA1120 Filter/Silencer, Suction 1 V4" 1
31 | VH20G Nut, Self Locking 5/16”-24 UNF 1 86 CQ883 Bushing Pin 2
32 | CC1334 | Seat, Valve,L.P.S. 1 87 | CC1359 | Assy, Rod Connecting Std. 1
33 | CC1335 | Backstop, Valve, L.P.D. 2 88 | CC1359-001 | Assy, Rod Connecting .001 Undersized | 1
34 | CC1331 | Disc, Valve, L.P. 2 89 | VH15J Nut, Hex 3/8”-24 4
35 | CMA646 | Button, Valve Spring 12 90 | VH35K Lockwasher, Split 4
36 | CM1040 | Springs, Valve 6 91 CC1307 Bearing Set, Std. 2
37 | CC1333 | Backstop, Valve L.P.S. 1 92 | cc1307-001 | Bearing Set, .001 Oversized 2
38 | CC1336 | Seat, Valve, L.P.D. 1 93 | VH12JQ | HHCS, 3/8"x 2 V4" Lg. 4
39 | VH14GN | Scr. Hex, Flat Hd. Socket 5/16” x 24UNF x 1 %’ Lg. | 2 94 CCA1291 | Ring, Oiling 1
40 | CC1338 | Assembly, Valve, LPS 1 95 | CC1315 | Gasket, Crankcase to Cylinder | 1
41 | CC1332 | Gasket, Valve, L.P. 2 96 | VH23KT | Pin, Cotter 5/16” x 3” Lg. 1
42 | CC1355 | Set, Gasket 1 97 | CCA1290 | Dip Stick 1
43 | V405 Valve Safety, Intercooler %" MPT 70 Psig 1 98 CC1235 Baffle 1
44 | VH12KV | HHCS, 3/8”-16 x 3 2" Lg, Gr. 5 8 99 CQ812 Valve 1
45 | CC1348 | Assembly, Head Cylinder (APU) 1 100 | CCA1287 | Door, Side w/ Fill Port 1
46 | CC1303A | Head Cylinder (APU) 1 101 | CQ2044 | Gasket, Door, Side 1
47 | CC1347 | Assembly, Head Cylinder (ASSD) 1 102 | CC1358 | Set, Shims 2
48 | CC1303 | Head Cylinder (ASSD) 1 103 | VH12HF | HHCS, 5/16"-18 x %4’Lg. 4
49 | CC1323 | Assembly, Valve, H.P.S. 1 104 | VD808 Cup, Roller Bearing 1
50 | CC1324 | Assembly, Valve, H.P.D. 1 105 | VD809 Cone, Roller Bearing 1
51 | CC1325 | Gasket, Valve, H.P. 2 106 | VH12KH | Screw, Cap, 3/8™-16 x 1” Lg. 8
52 | VH14EM | Scr. Hex, Flat Hd. Socket 1/4” x 28NF x 1 1/2” Lg. 1 107 | CC1349 Plate, End Small 1
53 | CC1318 | Seat, Valve, Discharge 1 108 | CQ849 Reinforcer, Valve Breather 1
54 | CC1386 | Backstop, Valve H.P.S. 1 109 | VH12HH | HHCS, 5/16” x 1”Lg, Gr. 5 4
55 | CD1230 Disc. Valve 1 9/32” OD x .049 Thk. 2 110 | VH12FD HHCS, ¥2"-20 x 2" Lg. 2




COMPRESSOR REPLACEMENT

ASSEMBLIES, SETS AND

PARTS
ITEM PQS_T DESCRIPTION Qty
111 | VH35F | Lockwasher, Split ¥4” 4
112 | CA2323 | Plate, Cover, Flange 1
113 | CA2312 | Gasket, Plate Cover 1
114 | VAO1BA | Plug, Pipe V2" NPT 1
115 | CC1286 | Door, Side W/ Breather Port 1
116 | CC1317 | Crankcase 1
117 | CC1301 | Crankshaft 1
118 | CR2012 | Gasket, Plate, Large End 1
119 | VD810 Cup, Roller Bearing 1
120 | VD811 Cone, Roller Bearing 1
121 | VB305 Seal 1
122 | CC1310 | Assembly, Plate, Large End 1
123 | CC1310A | Plate, Large End 1
124 | CBA677 | Valve, Unloader 1
125 | CC1368 | Lever, Unloader 1
126 | VH2102 | Pin, Hitch 1
127 | CC1367 | Pin, Lever, Unloader 1
128 | VA738 Elbow, Compression, 1/8"MPT 1
129 | CC1311B | Intercooler 1
130 | CBAG50 | Spring, %" OD x 1 3/16” Free Length 2
131 | CBA641 | Weight, with Cast in Stem 2
132 | VHO7KM | Screw Set 3/8"-16UNC x 1 72" Lg. 1
133 | VH15F Nut, Hex %4”’-20 2
134 | VA1121 | Element Filter Only 1
135 | VH32F Washer, Cut, 14" 2
136 | CCB1273 | Key %" Sq. x 3" Lg. 1
137 | CC1314 | Flywheel 1
138 | CBA646 | Assembly Frame 1
139 | VH1730 | Screw, Round Head 2
140 | CC1287 | Cover, Breather 1
141 | CC1312A | Support, Intercooler 1
142 | CB6432 | Collar 1
143 | CB6746 | Link, Flywheel with Rivets 4
144 | VH2101 | Pins, Hitch 1/16” x 9/16” Lg. 4
146 | VAB778 | Male Connector 1” OD Tube x 1” NPT 1
147 | VAB777 | Female Pipe Elbow 1" NPT 1
148 | VAB779 | Male Elbow 1” OD Tube x 1” NPT 1
149 | VAD827 | Nipple Pipe 1” x 3 %~ 1
150 | cccie87 ﬁlitr;rl)ln;)ercooler (Intercooler, Connections, 1
151 | VHO8KN | Screw, Hex Hd, Cup Point 3/8"-16 x 1 %" Lg 2
152 | VHO8KM | Screw, Hex Hd. Cup Point 3/8-16 x 1-1/2" Lg | 1

KITS
ITEM o DESCRIPTION QTY
4 CBA971 Assy, Cylinder, Unloader (By Pass) 1
14 | CBA959 | Assembly, Unloader L.P.S. 1
30 | CC1337 | Assembly, Valve L.P.D. 1
40 | CC1338 Assembly, Valve, LPS 1
42 | CC1355 Set, Gasket 1
45 | CC1348 Assembly, Head Cylinder (APU) 1
47 | CC1347 Assembly, Head Cylinder (ASSD) 1
49 CC1323 Assembly, Valve, H.P.S. 1
50 CC1324 Assembly, Valve, H.P.D. 1
70 | CC1356 | Set, Rings, Piston L.P.Std. 1
71 CC1356-010 Set, Rings, Piston L.P..010 Oversized 1
72 CC1356-030 | Set, Rings, Piston L.P..030 Oversized 1
73 | CC1357 | Set, Rings, Piston H.P.Std. 1
74 CC1357-010 | Set, Rings, Piston H.P..010 Oversized 1
75 CC1357-030 | Set, Rings, Piston H.P..030 Oversized 1
87 | CC1359 | Assy, Rod Connecting Std. 1
88 CC1359-001 | Assy, Rod Connecting .001 Undersized | 1
91 CC1307 | Bearing Set, Std. 2
92 | cc1307-001 | Bearing Set, .001 Oversized 2
102 | CC1358 Set, Shims 1
122 | CC1310 | Assembly, Plate, Large End 1
150 | cccies? Kit, Intercooler (Intercooler, Conn., 1

Nipple)




	           MASTERLINE CR-25 SERIES 
	MODEL 
	C79A 
	TWO STAGE 
	HOW TO ORDER PARTS 


	PAGE 04 (PARTS LIST).pdf
	COMPRESSOR REPLACEMENT 
	 PARTS
	ITEM
	 QTY
	VH35F
	CC1286


	ASSEMBLIES, SETS AND 
	KITS
	ITEM
	 QTY




	PAGE 03 (PARTS LIST).pdf
	COMPRESSOR REPLACEMENT 
	 PARTS
	ITEM
	 QTY
	RL1842
	CBA973


	COMPRESSOR REPLACEMENT  
	PARTS
	ITEM
	QTY




	BACK COVER.pdf
	Sales representatives in principal cities 

	COVER (CCC1686).pdf
	MASTERLINE CR-25 SERIES
	MODEL
	C79A
	TWO STAGE
	HOW TO ORDER PARTS



	BACK COVER.pdf
	Sales representatives in principal cities




